ASSEMBLY INSTRUCTIONS

Page 1 of 6




Parts list

Hardware list

Label | Picture | Description Qty | Label | Picture | Description Qty

A < Single Plastic CAP 26 J - Screw 3.5x15 68

B S Double Plastic CAP 13 K — Screw 4x45 44

C o Metal Frame’U” 2 | m Connection Plate Left 2

D C Bolt M8x25 10 R m Connection Plate Right 2

E ° Spring Washer | 12 M 5 Plastic son 40

F ) Washer M8 12 N 5 Straight wheel 16

3 ® NUT 4 0 O Bolt M6x30 8

H e Bolt M8x65 4 5 G Bolt M6x40 8

| o Bolt M6x20 4 1 Q — | Screw 4x30 8

\ S Wooden Stick | 4 S @ Connection 6

: W — Screw 4x25 36

TOOL list

Label Description Qty
T-1 =— Screw driver(not provided) 1
-2 ~ Allen key M5 1
T=3 ~ Allen key M4 1
-4 & SPANNER 1

Page 2 of 6




W &= 36pcs
Screw 4x25

T1 =—1pc

Screw driver
(not provided)

V 2 4pes | S A bpes

Wooden Stick | Connection
K & 4pcs
Screw 4x45

|_ Ij:l 2pcs

R m 2pcs

Connection Connection
Plate Left Plate Right
D @m 16pcs - e B8pcs

Bolt M8x25

Spring Washer

F S  8pcs
Washer M8

T— 2 v 1Ipcs

Allen key 5#

P om 8pcs
Bolt M6x40

T— 3 v lpcs

Allen key 44#

Page 3 of 6




Steps 3

E o 4pes F @ 4% |G ® 4pes | H om dpes | | em 4pcs | T-1 =— Ipes
Spring Washer Washer M8 NUT BOLT M8X65 | BOLT MEX20 | puet mavind)

J = dpcs C e 2pes [T-2 A tpes [T-3 A fpes [ T-4 &, fpcs
Screw 3.5x15 METAL FRAME"U" Alen key 5§ Allen key 4§ Spanner

A < 2ps| B < 13pcs
Single Double
Plastic CAP Plastic CAP

©

Y

5 /D
BN

Page 4 of 6




Steps 5

K = 40pcs O omm s J ~— 64pcs M apes | N § t6pes
Screw 4x45 | BOLT M6x30 | Screw 3.5x15 | Plastic son | Straight wheel
Q +~ B8pcs T-1 ==— Ipes |73 <, 1pes

Screw 4x30

Screw driver
(not provided)

Allen key 44

Page 5 of 6




Steps 6




